
CONFIDENT VEGA-III THRISSUR

CUBE TEST RESULT

SL NO DESCRIPTION

7 Days 28 Days 7 Days 28 Days
1 28-01-16 Basement floor slab M20 13.33 20 16.29 21.62
2 03-01-16 Basement floor slab M20 13.33 20 16.44 20.00
3 15-02-16 Basement floor slab M20 13.33 20 16.29 22.5

4 10-02-16 M35 23.33 35 26.37 35.2

5 16-02-16 M35 23.33 35 25.9 35.25

DATE OF 
CASTING

GRADE OF 
CONCRETE

PERMISSIBLE 
LIMIT (N/mm2)

CHARACTERISTIC 
COMPRESSIVE 

STRENGTH 
(N/mm2)

Ground floor column               
25,31,41,42,43,32,21,26
Ground floor column 
7,4,5,12,13,6,1,8,47
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